Mercedes Benz Changing Air Filters on Dual Intake V6

Download •This procedure is completed on a 2006 Mercedes C230 (2.5L V6) •Same Procedure applies for these models: •W203 (2001-2007 C-class) V6 petrol models (C230, C240, C320, C350) •W204 (2008+ C-class) V6 petrol models (C300, C350) •W208, W209 (1998+ CLK V6′s) •W211, W212 (2001+ E-class V6′s) •R170, R171 (2001+ SLK V6′s) •W163, W164 (1998+ M-class V6′s) Time Required: 30 -90 min Tool Required: •Screw Driver with a T25 star head. •Rag for cleaning your hands Step 1: Remove Front Engine Cover (grab both sides and pull straight up; see red arrows) Figure 1 -Removing front engine cover Step 2: Remove Intake air box by disconnecting crankcase vent tube and both intake ducts (removing intake ducts may take some effort and twisting). Once the ducts and tubes are disconnected, pull up on the entireintake air box. Optional: If needed remove cabin A/C cabin filter (Figure 1) Step 3: Turn Intake Air Box over and remove the 8 (T25 star head) screws (red arrows in Figure 5) from the intake air filter chambers.… Read More

Ford 7.3L Power Stroke Rapid Flow Induction Installation Instructions

Download removing the Stock Intake In these steps you will remove the stock intake system. 1. Locate the stock air intake inside the engine bay on the driver side of the vehicle towards the front of the engine bay. 2. Remove the intake hose from the stock intake using a flat head screw driver to loosen the clamp. 3. Remove the Stock Air Intake lid by unsnapping the two clamps on the side. 4. Remove Stock Air Filter. In these steps you will install the Rapid Flow Induction System. 1. This is a very easy install. Slide the new Rapid Flow Induction System into place. It will snap onto the base of the stock air box. 2.Connect the Air Hose into the RFI system- and secure the clamp by tightening it with a flat head screw driver. FIlter maIntenance: The intake system should be cleaned at least every three months; in dusty climates the filter should be cleaned more often.… Read More

1993-1999 Peugeot 306 Part 57-0509 Installation Guide

Download Parts list: 1 x Air filter Element 1 x Cold Air Hose Assembly 1 x Literature Pack Fixing kit: – 1 x #48 Hose Clamp 4 x Plastic Ties. INSTALLATION INSTRUCTIONS 1. Disconnect the negative battery terminal from the battery. 2. Unclip, unbolt and remove the air box intake pipe from the vehicle. (Fig. 1) 3. Unclip, unbolt and remove the air box to engine intake pipe from the vehicle. (Fig. 2&3) 4. Remove the rubber seal from the air box neck. (Fig. 4) 5. Using a junior hacksaw cut 4 x 1mm wide slits equally spaced around the air box neck. Remove any loose plastic from the air box (Fig. 5) 6. Unclip the base from the airbox and remove the original filter element. (Fig. 6) 7. Using a hot air gun gently warm the air box neck to aid fitting of the Air filter assembly. 8. Feed the Air filter assembly into the air box and through the air box neck.… Read More

2002 – 2003 Honda Civic Si & Acura RSX Comptech Icebox Cold Air Intake Installation Instructions

Download Parts List: 1- Icebox lid w/ screws 1- Icebox Bottom 1- Lower Air Horn 1- Filter Elbow 1- 6 mm x 35 mm screw 1- 6 mm nut 1- Plastic pin 1- High Flow Filter Element 1- Filter Oil 1—CARB EO# Decal (RSX). Step #1 Remove Stock Airbox • Before disconnecting battery locate radio code to reactivate radio after installation. (write down preset channels for later use) •Disconnect Negative battery terminal. •Remove battery positive terminal, tie down clamp, battery and plastic tray. •Remove engine cover around throttle body on intake manifold (A). •Remove stock air box lid and filter. •Disconnect Intake Air Temperature (IAT) sensor, remove upper intake hose and clamps (B). •Remove air box mounting bolts and nut. Rotate air box forward and out. Remove rubber grommets and stepped bushings from stock air box*. •Remove Lower Air inlet hose by removing mounting bolt from radiator cross support above cooling fan.… Read More

Honda Civic Si Acura RSX Icebox Cold Air Intake Manual Installation Instructions

Download
Parts List: 1- Icebox lid w/ screws 1- Icebox Bottom 1- Lower Air Horn 1- Filter Elbow 1- 6 mm x 35 mm screw 1- 6 mm nut 1- Plastic pin 1- High Flow Filter Element 1- Filter Oil 1—CARB EO# Decal (RSX).
Step #1 Remove Stock Airbox • Before disconnecting battery locate radio code to reactivate radio after installation. (write down preset channels for later use) •Disconnect Negative battery terminal. •Remove battery positive terminal, tie down clamp, battery and plastic tray. •Remove engine cover around throttle body on intake manifold (A). •Remove stock air box lid and filter. •Disconnect Intake Air Temperature (IAT) sensor, remove upper intake hose and clamps (B). •Remove air box mounting bolts and nut. Rotate air box forward and out. Remove rubber grommets and stepped bushings from stock air box*. •Remove Lower Air inlet hose by removing mounting bolt from radiator cross support above cooling fan.… Read More

POLLEN FILTER INSTALLATION GUIDELINES

Download
Introduction If there is an absence of a specific researched detail instruction for your model of car then this guide should help you to find and change the cabin air filter in your car. If even with this guideline you encounter difficulty, you could try referring to a maintenance manual for the model of car or looking on the Internet for owners clubs and chat rooms etc., which can often provide help. In the vast majority of cases the filter is easy to fit and will often take no more than 10-15 minutes. Some can be done in a matter of seconds and don’t even need any tools. Tools With the following tools you should have no problem upgrading your filter to a Puravent filter. • Screwdriver with a set of interchangeable screwbits, including flat, pozidrive and torx bits. • Pointed nose pliers • Adjustable spanner (or small socket set is even better) Find the old filter In most cases, particularly on older European cars, the filter will be located in the area at the top of the bulkhead that separates the engine bay from the passenger compartment.… Read More

Honda VTX 1800 Big Air Kit (BAK) Installation Instructions

Download INCLUDED IN THE KIT: (1) BAK Cover (1) Re-usable Performance Air Filter (1) Filter Raincoat (1) Mounting Post (4) M5x40 Stainless Cap Screws (2) M5x10 Stainless Cap Screws (1) Baron VTX 1800 BAK Backing Plate (1) Baron Backing Plate Adapter (2) 1/4-28 x 1 13/16″ Zinc Hex Bolts (2) 1/4″ Lock Washers (2) Aluminum Filter Spacers (3) M6x16 Hex Flange Bolts (3) External Tooth Washers (1) Reed Valve Block Off Kit BA-2561-00 (1) 3/8″ Nylon Nipple Pre-installed (1) 1/2″ Nylon Nipple Pre-installed TOOLS REQUIRED: Factory Service Manual 3, 4 & 5 mm Allen Wrenches 10, 12 & 14mm Sockets 12 & 14mm Wrenches INSTRUCTIONS: 1. Remove fuel tank per Honda service manual instructions. 2. Remove air filter box by taking out air filter element and the 4 screws around air funnels. 3. Disconnect electrical fitting from the IAT sensor (intake air temp sensor). 4. Disconnect two hoses on back of air box.… Read More

Honda VTX 1300 BA-2061-XX – BAK (Big Air Kit) Installation Instructions

Download
CAUTION! We strongly recommend that a qualified Honda Technician install this kit since the carburetor must be removed from the motorcycle. Please read all directions before starting. INCLUDED IN THE KIT: (1) Re-usable Performance Air Filter (1) Baron VTX 1300 BAK Backing Plate (1) Filter Raincoat (1) Baron VTX 1300 Jet Kit (1) Reed Valve Block-off Kit (2) ¼-28 x 1 13/ 16 ” Zinc Hex Bolts (2) Aluminum Filter Spacers (2) ¼” Lock Washers (3) M5x16 Flathead Screws (1) M5x10 Stainless Steel Socket Cap Screw (1) ¼” x 1-1/2″ Black Spacer (1) M6x60 Socket Cap Screw (1) M6 Fender Washer (1) Chrome BAK Cover TOOLS REQUIRED: Shop Manual 7/16″ Open-End Wrench 3, 4 & 5 mm Allen Wrenches #2 Phillips Screwdriver INSTRUCTIONS: 1. Remove fuel tank according to Honda service manual procedures. 3. Remove idle cable holder from back of stock air filter. ear of the new BAK backing plate just below the nylon nipple.… Read More

Honda VTX1300 BA-2061-XX-BAK (Big Air Kit) Installation Guides

Download
INCLUDED IN THE KIT: (1) Re-usable Performance Air Filter (1) Baron VTX 1300 BAK Backing Plate (1) Filter Raincoat (1) Baron VTX 1300 Jet Kit (1) Reed Valve Block-off Kit (2) ¼-28 x 1 13/ 16 ” Zinc Hex Bolts (2) Aluminum Filter Spacers (2) ¼” Lock Washers (3) M5x16 Flathead Screws (1) M5x10 Stainless Steel Socket Cap Screw (1) ¼” x 1-1/2″ Black Spacer (1) M6x60 Socket Cap Screw (1) M6 Fender Washer (1) Chrome BAK Cover TOOLS REQUIRED: Shop Manual 7/16″ Open-End Wrench 3, 4 & 5 mm Allen Wrenches #2 Phillips Screwdriver.
1. Remove fuel tank according to Honda service manual procedures. 2. Remove air cleaner from right side of bike. 3. Remove idle cable holder from back of stock air filter. 4. Install idle cable holder to rear of the new BAK backing plate just below the nylon nipple. Bracket should face outward and slightly down when BAK is mounted.… Read More

2002-2003 Acura RSX Icebox Cold Air Intake Installation Instructions

Download Honda Civic Si & Acura RSX Icebox Cold Air Intake Installation Instructions (2002-2003 Honda Civic Si) (2002-2003 Acura RSX—All) Step #1 Remove Stock Airbox • Before disconnecting battery locate radio code to reactivate radio after installation. (write down preset channels for later use) •Disconnect Negative battery terminal. •Remove battery positive terminal, tie down clamp, battery and plastic tray. •Remove engine cover around throttle body on intake manifold (A). •Remove stock air box lid and filter. •Disconnect Intake Air Temperature (IAT) sensor, remove upper intake hose and clamps (B). •Remove air box mounting bolts and nut. Rotate air box forward and out. Remove rubber grommets and stepped bushings from stock air box*. •Remove Lower Air inlet hose by removing mounting bolt from radiator cross support above cooling fan. •Remove ground strap bracket on side of transmission (C). Relocate ground strap from transmission bracket to top of transmission (D). Step #2 Install Comptech Airbox •Install (3) stock rubber grommets* (E) through large holes on underside of mounting ears on Icebox (a small dab of filter oil may be used to ease this process).… Read More